
United States Office of Research and EPA/625/R-95/008
Environmental Protection Development April 1996
Agency Cincinnati, OH 45268

1EPA Technology Transfer
Handbook

Management of Water
Treatment Plant Residuals



EPA/625/R-95/008
April 1996

Technology Transfer Handbook

Management of Water Treatment Plant Residuals

U.S. Environmental Protection Agency
Office of Research and Development

National Risk Management Research Laboratory
Cincinnati, Ohio

American Society of Civil Engineers
New York, New York

American Water Works Association
Denver, Colorado



Notice

The U.S. Environmental Protection Agency (EPA) through its Office of Research and Development
partially funded and collaborated in the research described here under EPA Contract 68-C3-0315
[...]
water as well (Bennett, 1978; Brink et al., 1978; U.S.
EPA, 1976a,b). These data show a wide range of radium
removal efficiencies, from almost 0 percent to as high
as 70 percent. These filtration processes produce a
backwash water waste stream from the filters; the con-
centration of radium in this stream will vary widely be-
cause of the wide range of removal. Table 3-14 shows
data from several filtration systems in Iowa, Illinois, and
Wisconsin. The concentration of radium in grab samples
of backwash water from these plants ranges from 120
to 1,980 pCi/L, while composite samples range from 34
to 165 pCi/L.

3.1.3.6 Reverse Osmosis and Electrodialysis
Wastes

RO and ED are capable of removing anions and cations
and, therefore, are effective for the removal of both
radium and uranium from backwash waste (Clifford,
1990; U.S. EPA, 1976a; Sorg and Logsdon, 1980; Sorg
et al., 1991). The quantity and concentrations of radio-
active contaminants in reject water depend on the con-
centration of contaminants in the source water, the

Table 3-12. Summary of Radium-226 Concentrations in Brine Waste From Ion Exchange Treatment (Clifford, 1990; Bennett, 1978;
Brink et al., 1978; Clifford et al., 1988)

Location

Raw Water
Concentration 

(pCi/L)
Backwash Water

(pCi/L)
Brine

(pCi/L)

Avg. of Backwash
+ Brine + Rinse

(pCi/L)

Peak
Concentration in

Wastewater (pCi/L)

Eldon, IA 49  9–30a 400–3,500a — 3,500

Estherville, IA  5.7 94b 5–320a —   320

Grinnell, IA  6.7 6–19a

12b
210–320a —   320

Holstein, IA 13  7.8a 70–1,100a — 1,100

Dwight Correctional
Center, IL (Greensand)

 3.3 — — 22, 27, 29b —

Hersher, IL 14.3 — — 65–94b   315

Lynwood, IL 14.7 — — 64b, 70b, 82b —

Elkhorn, WI  7.2 5.2–7.8a 27–158 23.1   158

Redhill Forest, CO 11–35 10–30 11–2,000 — 2,000
a Grab samples.
b Composite samples.

Table 3-13. Summary of Uranium Concentrations in Ion Exchange Treatment Plant Wastewater (Jelinek and Sorg, 1988; Sorg et
al., 1991)

Location

Raw Water
Concentration

(mg/L)
Backwash a 

(mg/L)
Brine a

(mg/L)
Rinse a

(mg/L)

Avg. of b

Backwash +
Brine + Rinse
(mg/L x 10 5)

Peak
Concentration
in Wastewater

(g/L)

Arrowbear County
Water Distribution, CA

135 2.4–1,040 53.2–
6,780,000

36–
9,140,000

2.0–9.9 9.1

Coal Creek, CO 39–110 — — — 16.5 —
a Grab samples during regeneration cycle.
b Samples collected from storage tank.

Table 3-14. Summary of Radium-226 Concentrations in
Waste Stream From Iron Removal Filters
(Clifford, 1990; Bennett, 1978; Brink et al., 1978;
Clifford et al., 1988; U.S. EPA, 1992b; Wisconsin,
1984)

Location

Raw Water
Ra-226
(pCi/L)

Backwash
Water Ra-226

(pCi/L)

Eldon, IA (anthracite filter) 49  254–1,027a

Esterville, IA (anthracite filter)  5.7 165–1,980a

165b

Holstein, IA (anthracite filter) 13   80b

Adair, IA (greensand filter)  6.6 190a

Stuart (anthracite filter) 16  120–230a

Redhills Forest, CO
(conventional treatment package
plant)

31.5 60 pCi/L (filter
backwash)

Kaukauna, WI (greensand filter) — 52.5b

(anthracite filter) 33.5b

Elkhorn, WI (sand filter)  7.2 11.9 (avg.)

Herscher, IL (150 avg.)
(anthracite filter)

14.3 144b, 159b, 149b

a Grab samples.
b Composite sample.

28



removal rate, and the fraction of water rejected. Assum-
ing a high contaminant removal rate of 95 percent or
greater, a good approximation of the concentration of
radionuclides in reject water can be easily calculated by
the following:

Concentration in 
reject water

 = 

Concentration of radionuclide
 in raw water

Fraction of water rejected
(Eq. 3-7)

Table 3-15 presents radium-226 concentrations in reject
waters from several RO plants in Iowa and Florida. The
data show a radium-226 concentration range of 7.8 to
43 pCi/L in the reject water.

Uranium levels in reject waters from a pilot plant study
conducted by Charlotte Harbour Water Association are
shown in Table 3-16. Reject water concentrations range
from 301 to 1,125 µg/L for three different RO mem-
branes. This broad range is a result of the wide-ranging
feedwater uranium concentrations, 154 to 682 µg/L, and
the recovery rates of the individual membranes tested.

Although no field data on the concentration of radium or
uranium were found in the literature for ED, the concen-
tration of these contaminants in the reject waste stream
from ED systems should be in the same range as RO
wastes because of the similarity in the treatment proc-
esses used for each method.

3.1.3.7 Waste Materials

Solid waste materials from drinking water treatment
processes can be grouped into two categories: 1) selec-
tive/specific sorbants that are not regenerated or
reused, and 2) materials used in treatment processes
that will retain some level of contamination and are
replaced periodically (e.g., filter sand). These materials
are listed in Table 3-10. Of the two categories, selec-
tive/specific sorbants will contain the highest concentra-
tion of contaminant by a very large factor because, by
design, they are used to remove specific contaminants
from source water. Two of the more widely known sor-
bants are the radium selective complexes (RSC), used
for radium removal, and GAC, used for radon removal.
The amount of radioactive contaminant retained on

Table 3-15. Summary of Radium-226 Concentrations in Reject Water of Reverse Osmosis Treatment

Location
System Capacity

(1,000 gpd)
Raw Water TDS

(mg/L)
Raw Water

Ra-226 (pCi/L)
Percent Water
Rejected (%)

Reject Water
Ra-226
(pCi/L)

Bay Lakes Estates MHP, FLa 40 2,532 3.2 — —

Venice, FLa 1,000 2,412 3.4 46 7.8

Sorrento Shores, FLa 200 3,373 4.6 61 7.9

Spanish Lakes MHP, FLa 70 1,327 10.4 69 20.5

Nokomis School, FLa 0.8 1,442 11.1 — 11.9

Bayfront TP, FLa 1.6 895 12.1 72 19.4

Kings Gate TP, FLa 30 1,620 15.7 — —

Sarasota Bay, FLa 5 2,430 20.5 50 37.9

Greenfield, IAb 150 2,200 7.6 31 43

Lamont, ILc,d

•  Pilot system-1 — 510 11.6 50 19.2

•  Pilot system-2 — 681 13.9 85 14.2

•  Pilot system-3 — 451 13.0 75 14.1
a Sorg et al., 1980.
b U.S. EPA, 1976b.
c Clifford et al., 1988.
d Single membranes.

Table 3-16. Summary of Uranium Concentration in Reject
Water of Reverse Osmosis Treatment (U.S. EPA,
1988c)

Location

System
Capacity

(1,000
gpd)

System
TDS

(mg/L)

Raw
Water

Uranium
(mg/L)

Percent
Water

Rejected 
(mg/L)

Reject a

Water
Uranium

Charlotte Harbour, FL b

Membrane 1 5 450 682 40 1,125

Membrane 2 5 760 154 50   301

Membrane 3 5 575 277 90   304
a Calculated based on 99 percent rejection.
b Single membrane.
Key
TDS = total dissolved solids.

29



these materials depends on the concentration of the
contaminant in the source water, the percent removal of
contaminants, and the length of operation (usually de-
termined by the capacity of the sorbant).

RSC material has been used to remove radium directly
from source water and from the brine waste of IX proc-
esses (Clifford et al., 1988; U.S. EPA, 1988b; U.S. EPA,
1985a). Samples of RSC material from several WTPs in
Illinois, Wisconsin, and New Hampshire, show radium
concentrations ranging from 3.6 to 9.1 pCi/g (Redhill
Forest, CO) (see Table 3-17). The low value of 3.6 nCi/g
was the average of three RSC samples from an ex-
hausted bed treating a water source with a total radium
concentration of 18.1 pCi/L. The higher concentration of
9.1 nCi/g was the calculated concentration of radium-
226 on an RSC system at 1 year, removing radium
(1,200 pCi/L) from a spent brine solution of an IX plant.
This system was not run to exhaustion at that point in time.

GAC is used to remove radon from source water, but
because of the short half-life of radon, the longer-lived
decay product, lead-210, is actually contained on the
GAC (U.S. EPA, 1990b; Lowry and Brandow, 1985;
Watson and Crawford-Brown, 1991). The amount of
lead-210 retained on GAC can be calculated from data

on the source water radon concentration and the per-
cent removal.

Core GAC samples from two GAC radon removal plants
in New Hampshire were analyzed for lead-210 after 293
days of operation (Mont Vernon), and after approxi-
mately 4 months (Amherst). As expected, the concen-
tration of lead-210 decreased with bed depth. The
maximum level at the top for the Mont Vernon system
was 757 pCi/g, and 297 pCi/g for Amherst. The Mont
Vernon system had a higher influent radon concentra-
tion (210,500 pCi/L) as compared with the Amherst sys-
tem (41,800 pCi/L), and had been operating for
approximately 3 months longer. Thus, a higher level of
lead-210 would be anticipated at the Mont Vernon site.
Neither system was considered to be close to radon
exhaustion, each having an expected bed life of 5 to 10 years.

3.2 Physical Characteristics of Residuals

The increasing need to process WTP residuals in prepa-
ration for their final disposal/beneficial reuse has inten-
sified investigations into their physical characteristics.
These characteristics significantly affect the ability to
handle, thicken, dewater, and convey WTP residuals
prior to the disposal/beneficial reuse. The following sec-
tions discuss solids content, specific resistance, com-

Table 3-17. Concentration of Radionuclides on Water Treatment Process Media and Materials (Bennett, 1978; Brink et al., 1978)

Location Treatment Process
Process
Media/Material

Radionuclide
Ra-226 Concentration

Lamont, IL (Pilot Study) Radium selective complexer Resin Ra-226 
Ra-226

3.6 nCi/g (exhaustion)
(total radium)

Redhill Forest, CO Radium selective complexer
(brine treatment)

Resin Ra-226 770x188 pCi/ft3

Herscher, IL Iron removal

Cation exchange

Filter media

Resin

Ra-226
Ra-228

Ra-226

111.6 pCi/g
38.9 pCi/g

43 pCi/g

Lynwood, IL Cation exchange Resin Ra-226
Ra-228

9.6 pCi/g
6.6 pCi/g

Dwight Correctional Institute, IL Natural greensand
(cation exchange)

Greensand Ra-226 29–46 pCi/g

Peru, IL Lime softening Filter media Ra-226
Ra-228

4.6 pCi/g
3.6 pCi/g

Elgin, IL Lime softening Filter media Ra-226
Ra-228

16.0 pCi/g
8.3 pCi/g

Elkhorn, WI Iron removal

Cation exchange

Filter media (sand)

Resin

Ra-226
Ra-228

Ra-226
Ra-228

1.47 pCi/g
0.48 pCi/g

6.04 pCi/g
2.7 pCi/g

Mt. Vernon, NH GAC 
Radon removal

GAC U-235/238
Pb 210

549–9,050 pCi/g (top
of bed)
757 pCi/g (max)

Amherst, NH GAC 
Radon removal

GAC Pb-210 297 pCi/g (max)
—

Key
GAC = granular activated carbon.

30



pressibility, shear stress, density, and particle size—
physical characteristics that can affect the solids dewa-
tering process.

3.2.1 Solids Content

The solids content of residuals varies widely, depending
on factors such as the raw water characteristics, coagu-
lant type and dose, and whether lime is used. The data

shown in Table 3-18 indicate the range of solids found
for a variety of water treatment sludges in Missouri. The
alum sludges have the lowest solids content, while the
lime sludges and sludges from Missouri River plants
have the highest. In general, the greater the amount of
incorporated suspended solids and calcium carbonate
in the sludge, the higher the solids content. Therefore,
when low-turbidity water is treated, the solids content of
the residuals will be low, while the solids content of
residuals from turbid waters will be much higher.

In Table 3-19, the data show that the solids content
following gravity settling and vacuum dewatering de-
pends on the raw water turbidity, coagulant dose, and
coagulation mechanisms. Because the pH at which
coagulation occurs will determine the coagulation
mechanism, pH will also influence the residuals solids
content.

For example, in Table 3-19, the data show that the
thickened and dewatered solids content are lower when
coagulation is conducted at pH 8.1 than when it occurs
at pH 6.5. At a coagulation pH of 6.5, the predominant
means of incorporating the natural turbidity-causing par-
ticles into the sludge was adsorption-charge neutraliza-
tion (i.e., the positive hydrolysis species formed by
adding alum to the water were able to adsorb on the
surface of the natural turbidity particle, neutralizing the
negative charge of these particles and allowing them to
be incorporated into the sludge). This process results in
a lower alum dose and, consequently, in a sludge that
is easier to thicken/dewater due to a higher percentage
of natural turbidity-causing particles and a lower per-
centage of gelatinous aluminum hydroxide.

At a pH of 8.1, the predominant means of incorporating
the natural turbidity into the sludge was enmeshment in
a precipitate, or sweep-floc (i.e., the alum added reacted
with the alkalinity of the water to form large amounts of
gelatinous aluminum hydroxide precipitate, in which the
natural turbidity particles were entrapped). This type of
sludge is more difficult to thicken/dewater because of
the high percentage of aluminum hydroxide present.
Also, alum sludge has been shown to have a lower
solids content than iron or lime sludge.

Table 3-18. Settled Solids Concentration of Residuals From
Water Treatment Plants in Missouri (Calkins and
Novak, 1973)

Location Sludge
Settled

Solids (%)

Higginsville Alum  3.1 

Macon Alum  3.4 

Boonvillea Lime and alum backwash  3.96

Jefferson Citya Lime and iron backwash  4.1 

St. Louis Countya Iron backwash  4.62

Moberly Alum  6.3 

Kirksville Alum  7.8 

Kansas Citya High magnesium softening sludge  8.0 

Boonvillea Lime and alum  8.17

St. Louisa Iron backwash  8.95

Boonville Lime and alum 10.1 

St. Josepha Catfloc backwash 11.3 

St. Louis Countya Iron (secondary basin) 12.2 

Kansas Citya Lime and magnesium 15.2 

Jefferson Citya Lime and iron 19.1 

St. Louisa Iron (secondary basin) 19.3 

St. Louis Countya Iron (primary basin) 21.1 

Kansas Citya Softening sludge 25.3 

Jefferson Citya Lime and iron 26.8 

Columbia Lime 33.0 

St. Louisa Lime and iron (primary basin) 35.6 

St. Josepha Catfloc 35.8 

Mexico Lime 54.0 

Table 3-19. Effect of Coagulation Mechanism on Alum Sludge Properties (Knocke et al., 1987)

Coagulation Conditions

Influent Turbidity
NTU

Coagulant
Dose mg/L

Coagulation
pH Mechanism

Ultimate Thickened
Solids Conc.

Percent

Specific
Resistance r
m/kg x 10 11

Vacuum
Dewatered Solids

Conc. Percent

40 10 6.2 Adsorption-charge neutralization 6.0  55 42

40 15 6.3 Adsorption-charge neutralization 5.5  60 22

 7 40 6.5 Mixed 1.0  95 15

 7 75 7.1 Enmeshment 1.0 150 11

 7 75 8.1 Enmeshment 0.5 310  9

31



The solids content of residuals varies through a plant
and depends on the chemicals added and the addition
sequence. In Figure 3-2, the change in solids throughout
a Missouri River surface water treatment plant is shown.
The settling sludge, consisting of settled clay and cal-
cium carbonate residues, settles to greater than 60 per-
cent solids. At the other end of the plant, the settled filter
backwash is 4.6 percent solids. Filter backwash solids
generally will consist of the lighter solids that fail to settle
in sedimentation basins, so they are usually lower in
solids than is material from the clarifiers. As shown in
Figure 3-2, the decrease in settled solids corresponds
to a decrease in calcium carbonate as reflected by the
calcium-to-iron weight ratio of the sludge solids.

With regard to softening residues, calcium carbonate
solids form dense slurries with a high solids content.
Settled solids in excess of 60 percent have been found
for relatively pure calcium carbonate. When Mg(OH)2 is
incorporated into softening residues, however, the solids
content decreases, usually in direct proportion to the
magnesium fraction. Figure 3-3 shows that the settled
solids content of softening residues can vary from less
than 10 percent to more than 60 percent as the magne-
sium fraction in the sludge decreases.

An operational definition for water in sludges divides the
water into three simple fractions—nonremovable water,
capillary water, and removable floc water. While there is
considerable debate about the types and distribution of
water in sludges, this operational definition is useful in
estimating the potential solids content that can be
achieved by dewatering. Nonremovable water is the
water associated with surfaces and has been described
[...]
• Disposal and reuse: Removal of residuals from the
WTP site or permanent storage of residuals at the
WTP site. This category includes hauling to landfill,
discharging to sanitary sewer or natural waterway,
land application, and various reuse options (e.g., soil
supplement, brick manufacture).

• Recovered and nonrecovered water handling: Thick-
ening, dewatering, and drying processes produce
both liquid and solids components. The solids com-
ponent may be further treated and disposed of. The
liquid component is returned to the main WTP proc-
esses if it is recoverable, which means it has little
impact on the main treatment process and no harmful
effect on the finished water quality. Quality parame-
ters that can affect the recoverable status of the water
include the following:

– Residuals metal concentrations.

– Disinfectant byproduct formation potential.

– Use of unapproved polymers in the residuals han-
dling processes.

41



Nonrecoverable water must either be disposed of or
subjected to further treatment.

• Other processes: Those that do not readily fit into a
category listed above, including equalization, chemi-
cal conditioning, and residuals conveyance.

Actual residuals handling facilities may use any or all of
these processes in different combinations. Figures 4-3A
and 4-3B depict a facility that uses collection, thickening,
and dewatering processes. An example of a facility with
only one process in operation would be a plant with a
sedimentation basin and no sludge collection system.
The basin is taken out of operation periodically to manu-
ally remove the solids.

4.2 Process Descriptions

4.2.1 Collection Processes

Collection processes are the means by which WTP
residuals are collected from the process unit in which
they were removed from the water. In the water treat-
ment process, residuals are removed from the process
stream by several different mechanisms. Inlet screens
remove larger pieces of debris (greater than 1 inch) from
the raw water source. Grit basins collect the coarsest,
densest material from the raw water source prior to
presedimentation. Presedimentation basins collect the
denser solids that do not require coagulation and floc-
culation for solids separation. Sedimentation basins pro-
mote gravity settling of solids particles to the bottom of

Raw
Water

Grit
Pre-

Sedimentation 
Waste

Rapid
Mix

Flocculation

Final Sedimentation
Basin

Coagulant
Sludge

Filter
Backwash

Waste

Finished 
Water

FiltersPre-
Sedimentation 

Basin

Figure 4-1. Residuals sources in water treatment plants.

Figure 4-2. Residuals handling process categories.

42



a water column where accumulated solids are then
removed. Several different types of processes can be
used in the sedimentation mode, such as chain and
flight, suction, and circular collector units.

In the conventional treatment plant, filtration is generally
the last step in the removal of suspended solids. Solids
are removed by a bed of granular media (sand, anthra-
cite, and/or garnet) via straining, impingement, gravita-
tional settling, or adsorption. Solids are removed from
the bed through a backwash procedure.

4.2.2 Thickening

Residuals concentration, or thickening, processes begin
after clarification, sedimentation, filtration, or water sof-
tening processes. Concentration processes are critical
to the economical removal of solids from the treatment
process. Thickening has a direct effect on downstream
processes such as conditioning and dewatering, and
can make the difference between an efficient, economi-
cal operation and an inefficient, high-cost one. WTP
residuals are most commonly concentrated using grav-

Grit
Basins

Cyclone Separator

Effluent

Grit

Grit Classifier

Filters Equalization
Basin

Presedimentation
Basins

UWRS
Splitter Box

Gravity
Thickeners

Presedimentation
Splitter Box

To 
Presedimentation

Basin

Recovered
Water

To Dewatering Process

Final 
Sedimentation

Basins

Grit Flow

Filter Backwash Flow

Sedimentation Basin Used Water Flow

Figure 4-3A. Residuals handling process schematic: sedimentation basin used water flow (Peck et al., 1993).


Gravity

Thickeners

Thickened
Sludge Thickened

Sludge
Equalization 

Basins



Dewatering
Centrifuges

Interim
Dewatering
Centrifuges

Evaporation
Lagoons

(Non-recoverable
Water)

CentrateCentrate

(Recoverable Water)

Centrate

Partially Dewatered

Solids (If Necessary)

Solids

S
olids

Solids

Decant

(Non-recoverable Water)(Recoverable Water)

Decant

Solar Drying
Beds/Extended

Drying Area



To Ultimate
Disposal
(Off Site)

Figure 4-3B. Residuals handling process schematic: solids dewatering (Peck et al., 1993).

43



ity thickeners, but they can also be concentrated in
flotation thickeners or by gravity belt thickeners.

4.2.2.1 Gravity Thickening

Thickening of WTP residuals is most commonly per-
formed in gravity thickeners, which work only when the
specific gravity of the solids is greater than 1. In this
process, both carbonate and metallic hydroxide residu-
als are conveyed to gravity settling tanks at a flow rate that
allows the residuals sufficient retention time to settle.

Gravity thickeners can be either batch feed or continu-
ous flow. Residuals thickened in gravity thickeners may
require conditioning.

Thickener tanks (Figure 4-4) are generally circular and
are usually concrete, although small tanks can be made
from steel. They are typically equipped with rake mecha-
nisms to remove solids. The floors are conical in shape
with a slope of between 10 and 20 percent. This slope
enables the mechanism to more efficiently move solids
to the discharge hopper.

Metallic hydroxide residuals, which come from either
clarifier operations or backwashing of filters, thicken to
only approximately 1 to 3 percent solids at loadings of
4.0 lb/day/ft2. The degree of thickening is generally de-
pendent on the hydroxide-to-total suspended solids
(TSS) ratio; high TSS solids can thicken to 5 to 30
percent solid. Carbonate residuals produced from water
softening processes settle readily and will thicken to
concentrations ranging from 15 to 30 percent solids at
loadings of 20 to 40 lb/day/ft2 (Cornwell et al., 1987).

In a continuous feed thickening operation, the solids
slurry enters the thickener through ports in a column

located in the center of the tank. In theory, the solids are
distributed equally, both horizontally and vertically. The
solids settle to the bottom of the unit and the clarified
supernatant flows over discharge weirs located on the
periphery of the tank. These units are equipped with a
bottom scraper mechanism that rotates slowly, directing
the sludge to the drawoff pipe or sump near the bottom.
The thickener bottom is sloped to the center to help
collect the sludge. The slow rotation of the scraper also
prevents bridging of the solids.

Batch fill thickening tanks are often equipped with bot-
tom hoppers. Sludge flows into these tanks, usually from
a batch removal of solids from the sedimentation basin,
until the thickening tank is full. The slurry is allowed to
settle in a telescoping decant pipe, which may be con-
tinuously used to remove supernatant. The decant pipe
may be lowered as the solids settle, until the desired
solids concentration is reached, or until the slurry will not
thicken further. The solids are then pumped out of the
bottom hoppers for further treatment or disposal.

4.2.2.2 Flotation Thickening

Flotation thickening is a solids handling option for re-
siduals concentrates consisting of low-density particles.
Potential benefits include lower sensitivities to changes
in influent feed solids concentration and solids feed rate.
The process may also have more applicability for
sludges with high hydroxide components (greater than
40 percent by weight). While flotation has been used in
the European water industry, it has not been used for
long-term, large-scale thickening in the United States
(Cornwell and Koppers, 1990). The process is attracting

Figure 4-4. Gravity thickener cross-section (U.S. EPA, 1979b).

44



interest currently as both a concentration process and
as a thickening process in the water treatment industry.

Flotation thickening can be performed through any of
three techniques.

• Dissolved air flotation (DAF): Small air bubbles (50
to 100 µm in diameter) are generated in a basin as
the gas returns to the vapor phase in solution after
having been supersaturated in the solution.

• Dispersed air flotation: Large gas bubbles (500 to
1,000 µm in diameter) are dispersed in solution
through a mixer or through a porous media.

• Vacuum flotation: Operates on a similar principle to
the DAF with the condition of supersaturation being
generated through a vacuum.

Each of these techniques uses air bubbles to absorb
particles which may then be floated to the water surface
for separation from the liquid stream. DAF is the most
typically used flotation system in the municipal waste-
water industry (U.S. EPA, 1979b).

In the DAF thickening process, air is added at pressures
in excess of atmospheric pressure either to the incoming
residual stream or to a separate liquid stream. When
pressure is reduced and turbulence is created, air in
excess of that required for saturation at atmospheric
pressure leaves the solution as the 50 to 100 µm-sized
bubbles. The bubbles adhere to the suspended particles
or become enmeshed in the solids matrix. Because the
average density of the solids-air aggregate is less than
that of water, the agglomerate floats to the surface.
Water drains from the float and affects solids concentra-
tion. Float is continuously removed by skimmers.

Usually a recycle flotation system is used for concentrat-
ing metallic hydroxide residuals. In this type of system,
a portion of the clarified liquor (subnate) or an alternate
source containing only minimal suspended matter is
pressurized. Once saturated with air, it is combined and
mixed with the unthickened residual stream before it is
released to the flotation chamber. This system mini-
mizes high shear conditions, an extremely important
advantage when dealing with flocculent-type residuals
such as metallic hydroxides.

Several sources indicate that European facilities have
had success in concentrating hydroxide sludge to levels
between 3 to 4 percent solids (ASCE/AWWA, 1990;
Brown and Caldwell, 1990). These results appear to
include facilities that use flotation both as a concentra-
tion process (as an alternative to sedimentation) and as
a thickening process. Loading rates for hydroxide
sludges vary from 0.4 lb/ft2/hr to 1.0 lb/ft2/hr for facilities
achieving from 2 to 4 percent float solids concentration.
Hydraulic loading of DAF units is reported at less than
2 gpm/ft2 (Cornwell and Koppers, 1990).

The lack of historic operating data for this process indi-
cates the need for bench- and pilot-scale testing prior to
selection of the process.

4.2.2.3 Gravity Belt Thickeners

Although the thickening of hydroxide slurries can be
accomplished using gravity belt thickeners, this technol-
ogy is just beginning to be used. In this process, metallic
hydroxide sludge is discharged directly onto a horizon-
tal, porous screen (Figure 4-5). As the sludge moves
along the length of the screen, water is removed by
gravity. Solids concentrations of 2.5 to 4.5 percent can
be achieved using these thickeners. The gravity belt
thickening units are made up of a sludge inlet port,
drainage screen, scraper blades, discharge outlet for
water, and a discharge outlet for the thickened residuals.

4.2.2.4 Other Mechanical Thickening Processes

Although gravity belt thickening is the most common
thickening process, some mechanical devices used for
dewatering may also be applied to this process. Exam-
ples include the continuous-feed polymer thickener,
drum thickener, and centrifuges. Solid-bowl-type centri-
fuges have been used in several pilot-scale studies
evaluating residuals thickening. Full-scale operating
data on mechanical processes for water treatment sol-
ids thickening are not currently available.

4.2.3 Conditioning

Conditioning is a process incorporated into many residu-
als handling systems to optimize the effectiveness of the
dewatering process. Conditioning of WTP residuals is
generally done by either chemical conditioning or physi-
cal conditioning.

4.2.3.1 Chemical Conditioning

Chemical conditioning is included in most mechanical
thickening or dewatering processes. This conditioning
involves the addition of ferric chloride, lime, or polymer.
The type and dosage of chemical conditioner vary
widely with raw water quality, chemical coagulants, pre-
treatment, desired solids concentration, and thicken-
ing/dewatering process used. A recent publication
(Malmrose and Wolfe, 1994) identified typical ranges of
conditioner use for hydroxide sludges in various me-
chanical dewatering systems (see Table 4-1). Condition-
ing agents used for lime sludges are typically lower in
volume if used at all. Recorded use of conditioning
agents for solids dewatered in open air processes is also
minimal.

A wide variety of polymers are available for use in the
dewatering processes. The most successful polymers
used are anionic with a high molecular weight. Polymers
can be obtained in a variety of dry and liquid emulsion

45



forms. A system should be equipped to feed either form
(Malmrose and Wolfe, 1994). Chemical suppliers should
be asked for a chemical’s NSF rating if process bypro-
duct water is to be returned to the treatment plant
stream.

4.2.3.2 Physical Conditioning

The following physical processes may also be used to
optimize thickening/dewatering effectiveness (Cornwell
and Koppers, 1990):

• Precoat or nonreactive additives: Some dewatering
systems, primarily vacuum filtration and pressure fil-
ters, use a precoat additive in the process, typically
diatomaceous earth.

• Freeze-thaw conditioning: This process may be ac-
complished through either an open-air process in cold
weather climates or through mechanical equipment.

• Thermal conditioning at high temperatures (350°F to
400°F) under high pressure (250 to 400 psig): This

conditioning process is typically effective when there
is a high organic content present in the solids.

4.2.4 Dewatering

4.2.4.1 Air Drying Processes

Air drying refers to those methods of sludge dewatering
that remove moisture either by natural evaporation,
gravity, or induced drainage. Most air drying systems
were developed for dewatering residuals produced from
wastewater treatment plants (WWTPs) but have since
been used for the dewatering of WTP residuals. Air
drying processes are less complex, easier to operate,
and require less operational energy than mechanical
systems. They are used less often, however, because
they require a great deal of land area, are dependent on
climatic conditions, and are labor intensive. The effec-
tiveness of air drying processes is directly related to
weather conditions, type of sludge, conditioning chemi-
cals used, and materials used to construct the drying bed.

Sand Drying Beds

Sand beds are commonly used to dewater WTP residu-
als and have been used successfully for many years.
Dewatering on the sand bed occurs through gravity
drainage of free water (interstitial water in the residuals
slurry), followed by evaporation to the desired solids
concentration level. Figure 4-6 illustrates details of a
typical sand bed. In areas of high precipitation, covered
sand beds have been used.

Residuals on sand beds dewater primarily by drainage
and evaporation. Initially, water is drained through the
material, into the sand and removed through under-
drains. This step, normally a few days in duration, lasts

Woven Synthetic Fiber Belt
Support Rollers

Pressure Belt

Pressure Belt Hydraulic Cylinder

Flexible 
Scraper
Blade

Safety
Shut Down
Monitor

Conveyor

Filtration and Washwater Discharge
Belt Wash Spray NozzlesUpper Drain Pan

Air Actuated Pinch Rollers Bottom Drain Pan

Compressed Air

Flocculator

Rubber 
Covered

Drum

Figure 4-5. Gravity belt thickener cross section (Infilco Degremont, 1994).